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Summary of Test
Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19109-0 First Issue Refer to the cover page
Standards
CFR47 FCC Part 15 Subpart C
Test methods
ANSI C63.10-2013
Deviation from standards
None
List of applied test(s) of the EUT
Test |_tem Test item Condition Result Remark
section
15.247(a)(1) 20dB Bandwidth Conducted PASS -
15.247(a)(1) Carrier Frequency Separation Conducted PASS -
15.247(a)(1)(iii) Number of Hopping Frequencies Conducted PASS -
15.247(a)(1)(iii) Time of Occupancy (Dwell Time) Conducted PASS -
15.247(b)(1) Maximum Peak Output Power Conducted PASS -
15.247(d) Bar_ld I_Edge Compliance of RF Conducted Conducted PASS )
Emissions
15.247(d)
15.205 Spurious Emissions C;;‘gi:fézd PASS ;
15.209
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.207 AC Power Line Conducted Emissions Conducted PASS -

Test information

None

Test set up

Table-top

Test period

23-May-2019 - 26-June-2019

TUV SUD Japan Ltd.
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2

2.1

Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)
Model number

Serial number

Trade name

Number of sample(s)

EUT condition

Power rating

Size

Environment

Terminal limitation

Hardware version
Software version
Firmware version

RF Specification
Protocol

Frequency range
Number of RF Channels

Modulation method/Data rate

Channel separation

Conducted power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

KB46

N/A

Kyocera

1

Pre-Production

Battery: DC 3.8V

(W) 78.2 x (D) 151.5 x (H) 17.4 mm
Indoor and Outdoor use

-20°Cto 60 °C

DMT2
V0.030PR
Not applicable

Bluetooth 5.0 + EDR
2402 MHz-2480 MHz
79 Channels

FHSS: GFSK (1 Mbps), /4-DQPSK (2 Mbps), 8-DPSK (3
Mbps)

1 MHz

8.000 MW (DH5)
7.527 mW (3-DH5)

Internal antenna

1.0 dBi
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2.2 Modification to the EUT
The table below details modifications made to the EUT during the test project.
Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification
Model: KB46, Serial Number: N/A
0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable
2.3 Variation of family model(s)
23.1 List of family model(s)
Not applicable
2.3.2 Reason for selection of EUT
Not applicable
2.4 Operating channels and frequencies
Channel Frequency Channel Frequency Channel Frequency
[MHZz] [MHZz] [MHZz]
0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454
26 2428 53 2455
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2.6

Japan
Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHZz]
Low 2402
Middle 2441
High 2480

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Technology Modulation Type Packet Type
Low, Middle, High FHSS GFSK DH5
Low, Middle, High FHSS 8-DPSK 3-DH5

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z-axis, and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

Operating flow

[Tx mode]
i) Test program setup to the DM tool
i) Select a Test mode
Operating frequency: Channel Low: 2402 MHz, Channel Middle: 2441 MHz, Channel High:
2480 MHz
iii) Start test mode

[Rx mode]
i) Test program setup to the DM tool
i) Select a Test mode
Operating frequency: Channel Low: 2402 MHz, Channel Middle: 2441 MHz, Channel High:
2480 MHz
iii) Start test mode

TUV SUD Japan Ltd. Page 60f 62
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the list in “3.1
Equipment used” and “3.2 Cable(s) used”.
Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used

No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
1 Mobile Phone KYOCERA KB46 N/A JOYKB46 EUT
2 | AC Adapter KDDI 0301PQA N/A N/A *

*:AC power line Conducted Emission Test.

3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.0 Yes Metal *

*:AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

a. 2. AC Adapter AC 120V
60 Hz

USB Type-C

TUV SUD Japan Ltd. Page 70f 62
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4 Test Result

4.1 20dB Bandwidth

4.1.1 Measurement procedure

[FCC 15.247(a)(1)]

The bandwidth at 6 dB down from the highest inband spectral density is measured with spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;

a) Span = 2-3 times the 20 dB bandwidth
b) RBW = 1% of the 20 dB bandwidth

c) VBW = RBW

d) Sweep time = auto-couple

e) Detector = peak

f)  Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer
Coaxial cable
4.1.2 Limit
None
4.1.3 Measurement result
Date 29-May-2019
Temperature 23.4 ['C]
Humidity 51.4 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
20dB bandwidth [MHz
Channel Fre&l:_'ency [ ]
(MHz) DH5 3DH5
Low 2402 0.954 1.311
Middle 2441 0.954 1.310
High 2480 0.952 1.311

TUV SUD Japan Ltd.
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4.1.4 Trace data
[DH5]
Channel Low
Ref 18 dBm Arren 28 dB
oPeak [ | -
Loa o
18 sl T,
dB/
?/Q.- —\"“0\_‘:\
1 o
i~
¥ ] I
f,-"“\_n'" k\"-./ il
| -t
LaFv |
ML 2|
Conter 24092 808 GHz Span 3 MHz
sRas BH 38 kHz oWEH 100 kM2 Sweap 3.2 ms (1081 ptsd
Occupied Bandwidth Oce BH % Pur 9900 ¢
B52.4839 kHz o8 -20.00 48
Transmit Freq Error 4,867 kHz
# dB BandwWidth 3678 Kz

[DH5]
Channel Middle

Ref 18 dBm Arten 28 dB

sFaak

Loflv |

Hl 2
Conter 2441 988 GHz
sRos BH 38 kHz

Oceupied Bandwidth
854.0884 kHz

Span 3 MHz
Sweep 3.2 ma (1001 pra)

Oce BH % Pwr
¥ dB

oUEN 108 kHz

99,08 ¥
20,00 48

Transmit Freq Error
® dB Bandwidth

[DH5]

Channel High
= Aglent

Rof 18 dBm

.-F'eak I

Log

18

B¢

Areen 28 dB

Snan 3 MHz
Sredp 3.2 ms (1081 pis)

Occ BH % Pwr 95308 X
» dB 2000 48

Cencer 2,498 000 GHz
®Res BH 32 kHz

*UEH 108 kHz

Occupied Bandwidth
849.86863 kHz

71 KH

Transmit Freq Error 1
452321

% dB BandwWidth EH:

TUV SUD Japan Ltd.

[3-DH5]
Ref 18 dBm Arten 28 48
sPaak [ I
Log
1 o
5/ L o il WIS
3, N &
| e il Y e '-"‘---J '——v-a.f“_,_,._\f-.,.— e
Lafv
M 52| |
Cenver 2402 000 GHz Span 3 MHz
sRes BH 39 kHz oVEN 109 kiz wweep 3.2 ms (1091 pryd
Occupied Bandwidth Occ BM % Pur 9900 %
llBEl HHZ XdB -J000 4B
Transmit Freq Errer  4.2°
® dB BandwWidth
[3-DH5]
Ref 18 dBm Atten 28 dB
sPaak
Log
18 TR N Y
dB/ q?,-v" H'"uq\
> \ &
rd ..\.
| I i, i ]
LaRw
Ml 52| i}
Conver 2,441 088 GHz Span 3 MHz
*fas BH 30 kHz *VEW 109 iz Sweep 3.2 ms (1081 pts)
Occupied Bandwidth Occ BM % Pur  99.00 1
1.1833 MHz % dB -2000 48
Transmit Freq Error 4,354 kM2
® dB Bandwidth 1 MHz
[3-DH5]
Ref 18 dBm Arten 28 4B
sPeak
Log
1152:" _\_'d_ﬂ»ﬁf\-f“'\-; "l =
o i
+ ™
e w4 8 i
e e e i AP RV
LgRw
MEose | 1
Center 2,439 088 GHz Span 3 MHz
sfas BH 38 kHz oUEH 188 k= Swesp 3.2 ms (1081 prs)
Occupied Bandwidth Occ BN % Pur  99.08 %
1.1938 MH=z % dB -20.80 4B

Transmit Freq Error
% dB BandwWidth
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4.2 Carrier Frequency Separation
4.2.1 Measurement procedure

[FCC 15.247(a)(1)]

The adjacent channel interval is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

g) Span = wide enough to capture the peaks of two adjacent channels
h) RBW = 1% of the span

i) VBW =RBW

i) Sweep time = auto-couple

k) Detector = peak

) Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.2.2 Limit

System shall have hopping channel carrier frequencies separated by a minimum of, 25 kHz or two-thirds of
the 20 dB bandwidth of the hopping channel, whichever is greater.

4.2.3 Measurement result

Date : 30-May-2019
Temperature . 20.8 ['C]
Humidity . 38.3 [%] Test engineer :
Test place . Shielded room No.4 Tadahiro Seino
Battery Full
Channel separation Limit
Packet type (MH2) (MHz) Result
DH5 1.002 >two-thirds of the 20dB Bandwidth = 636kHz PASS
3-DH5 1.002 >two-thirds of the 20dB Bandwidth = 874kHz PASS
DH5(AFH) 1.008 >two-thirds of the 20dB Bandwidth = 636kHz PASS
3-DH5(AFH) 1.002 >two-thirds of the 20dB Bandwidth = 874kHz PASS

TUV SUD Japan Ltd. Page 10,0162
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4.2.4 Trace data

iDHSJ [3-DH5

& Hikrl 1092 MHz

& Hikrl 1092 MHz

Ref 18 dBm Aeren 28 dB 8.17 dB  Ref 10 dBm Aeren 28 dB 2.17 dB
.-F'ealc | ) . .-F'ealc | ) .
0 v : 0 . ,
8/ Py i Q,\l N 8/
{ L | Iﬁ\ - 1
Ny 'bl\ o\ ’/,r‘,rj k.. | it ™ | fd™ “LFH'hMWM=‘vF”L~v-‘"
\ W
- il 4 s | \n\ . |
i v b’
LAy LAy
vl s Ml §2f
53 FCj 53 FCj
Al Al
gén}ak Marker & fﬁé‘}gk Marker &
s | 1.0020080 MHz s | 1.0020080 MHz
8.17 dB 8.17 dB
Ceneer 2,441 90 GHz - Span 3 MHz Center 2441 @88 GHz - Span 3 MHz
sRas BH 38 kHz oEH 38 kHz Sweep 4867 ms (1081 prs)  eRes BH 38 kHz oEH 38 kHz Sweep 4067 ms (1081 prs)
IDHSEAFHN [3-DH5(AFH
a Herl 1063 HHz a Herl 1062 HHz
Ref 18 dBm Aeren 28 dB 006 dB Ref 10 dBm Aeren 28 dB -8.05 dB
sPaak | ) T wPeak | ) T .
Log Log
10 3t 3 10 = 1
48/ ~ *.fr\\ ,f—ﬁ\q P 48/ A (\,‘Q 8
o A A = A i
ﬁ“ ] jﬁl d " /‘r“ \\’\ | ¥ad and Lﬂq‘-ﬂfdm{\r _'ﬂ‘h«\f'nd Lol LM"H‘
[ "\,\h ool | | |
J W \
LgAv LgRv
Ml 52 Ml 52
33 FCJ 33 FCJ
AR aal
E(F) | E(F) |
fooo | Marker a fooo | Marker a
swo | 1.0080080 MHz s | 1.0820080 MHz
0.06 dB | -0.85 dB |

Span 3 MHz
sRas BH 38 kHz oEH 38 kHz Sweep 4067 ms (1081 prs)

Sweep 4867 ms (1081 prs)  eRes BH 38 kHz oEH 38 kHz

TUV SUD Japan Ltd.
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4.3 Number of Hopping Frequencies
4.3.1 Measurement procedure
[FCC 15.247(a)(1)(iii)]

The number of hopping channels is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = the frequency band of operation
b) RBW = 1% of the Span

c) VBW =RBW

d) Sweep time = auto-couple

e) Detector = peak

f)  Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.3.2 Limit

Shall have more than 15 channels.

4.3.3 Measurement result

Date : 30-May-2019
Temperature . 20.8 ['C]
Humidity . 38.3 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
FHSS
Number of channels Limit Result
79 215 channel PASS
AFH
Channel Number of channels Limit Result
Low 20 215 channel PASS
Middle 20 215 channel PASS
High 20 215 channel PASS

TUV SUD Japan Ltd. Page 12,162
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4.3.4 Trace data

[DH5]
Low

Ref 18 dBm
sPagk [
Log

18
4B/

Rten 20 48

AN VY YV VY VY Y

Stop 2441 59 GHz
Sweep 1 ms (1081 prs)

Start 2,409 89 GHz

ofez BH 518 kHz sUEH 518 kHz

[3-DH5]
Low

Rof 18 dBm
sPaak
Log
18
dB/

FArren 28 dB

N T T N e o T U R Ty ey ety ey

Lafv |

Ml 52|
53 FC

E(fx
FTun
Snp

Stop 2,441 50 GHz
Sweep 1 ms (1001 prs)

Start 2,400 90 GHz

sfes BH 510 kHz sUEH 518 kHz

TUV SUD Japan Ltd.

High

Ref 18 dBm
sPaak |

Log

& POV VY AWV
| |

Ateen 28 dB

LgAv | !
Ml 52| ! | 1
53 FC| l1
Ei): |

Flun

Smp |

Srare 2,441 599 GHz
sRes BH 518 kHz

Stop 2.483 500 GHz

sUEH 518 kHz tweep 1 ms (1081 prs)

High
o Aot |

Rof 18 dBm

sPaalk |

Log

,‘lﬂgf A R A A G e A B e R e s Y
| \

Atten 28 dB

]

LgAv | 1
M 52, | | h
$3 FC

AA|
E(fx
FTun
Swp

Srare 2,441 999 GHz
sRias BH 519 kHz

Stop 2.483 580 GHz

sUEH 518 kHz Sweep 1 ms (1081 prs)
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[DH5(AFH)] [3-DH5(AFH)]

Low
Ref 18 dBm Atten 26 dB Ref 18 dbm Atten 28 JB
sPaak [T | - sPaak [ -
Log Log
- - - S 18
P LOVVVVVYVVVVYVVIVVY V| A
| [ { b

| \
- ’f i : E _r‘ 5
LgRy | J i Lafy | .—"}I \
8 8 wg ‘|
Ecr:?niJJ'/ :r.rJiIHJ"L:

Flun | FTun
Swp Swp

Conter 2411 908 GHz Spon 25 MHz Cenver 2411 089 GHz Spin &5 MHz
sfias BH 518 kHz sUEH 510 kHz Sweap | ma (108] pts) esRes BH 51@ kHz oVEN 510 kHz Sweep 1 ms (108 pts)

Middle
[ ¢ Aot e |

Rof 18 dbm Atten 28 dB Ref 18 dbm Atien 20 dB
sPaak sPaak
Log LE[;?
e —t E r | 1
;g} f VY YV VIV YV Y Y VIVY V VYV YV VYV V] - e N Ny
A { \
|

| 1

f \ | \
| "
Lafv Lafiv . X
52 * w Ml 52 l,-' i

53 FC | 53 FCl

acn’?ﬂ'.jj' li'-' eciﬂﬂluf; 1

FTun | FTun
Swp Swp
Conter 2.44] 800 GHz ) Span 25 MHz Center 2,441 089 Ghz Span 25 MHz
sRas BH 510 kHz sWEH 518 kHz Sweep 1 ma (1001 pts) e*Res BH 518 kHz VBN 518 iz Sweep 1 ms (108] pts)

High
[ o oot ] Agen

Ref 18 dBm Atten 26 dB Ref 18 dBm Atten 28 dB

sPagk [ . sPaak | ]

Log "-.%g

18 — p gy = e g = T I 1 |

4B/ I Y Y VIV VY Y VIV Y WV YV YV YV Y'Y \ 4B/ I it R S i o s B b s o T e e ST
| i I f

| S - \
/ o | |
Lafv J'. \‘1 Lafiv | ’!f Lﬁ
i 115 5 J i H

AA AR
ECEy | E(fk }
FTun i FTun
Swp | Swp
!rnlnl. 2470 B8 Gz ) ) ) Span 25 MHz Cermer 2470 000 GHz - Span 25 MHz
sfies BH 518 kHz sWEH G510 kHz Sweep | ms (1001 pts) eRes BH 518 kHz VB 518 kHz Swesp 1 ms (1001 pes)
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4.4 Time of Occupancy (Dwell Time)
4.4.1 Measurement procedure
[FCC 15.247(a)(1)(iii)]

The time occupancy of hopping channel is measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Zero span, centered on a hopping channel
b) RBW =1MHz

c) VBW =RBW

d) Sweep time = auto-couple

e) Detector = peak

f)  Trace mode = Single

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.4.2 Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed.

TUV SUD Japan Ltd. Page 15 01 62




Document Number: JPD-TR-19109-0

Japan
443 Measurement result
Date : 30-May-2019
Temperature . 20.8 ['C]
Humidity . 38.3 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
FHSS
Frequency Dwell time Occupancy time of L
Packet type Channel (MHz) (ms) 31.6 seconds (s) Limit Result
Low 2402.0 2.880 0.307 <0.4s PASS
DH5 Middle 2441.0 2.880 0.307 <0.4s PASS
High 2480.0 2.880 0.307 <0.4s PASS
Low 2402.0 2.880 0.307 <0.4s PASS
3-DH5 Middle 2441.0 2.890 0.308 <0.4s PASS
High 2480.0 2.880 0.307 <0.4s PASS
AFH
Frequency Dwell time Occupancy time of L
Packet type Channel (MH2) ms) 8 seconds (s) Limit Result
Low 2402.0 2.880 0.154 <0.4s PASS
DH5(AFH) Middle 2441.0 2.890 0.154 <0.4s PASS
High 2480.0 2.890 0.154 <0.4s PASS
Low 2402.0 2.870 0.153 <0.4s PASS
3-DH5(AFH) Middle 2441.0 2.870 0.153 <0.4s PASS
High 2480.0 2.870 0.153 <0.4s PASS

FHSS
DH5/3-DH5 = Dwell time (ms) x 1600/ 6 /79 x 31.6

AFH
DH5/3-DH5 = Dwell time (ms) x 800/6 /20 x 8

The hopping rates of Bluetooth devices change with different types of payload. The longer the payload is, the slower the
hopping rate. The hopping rate scenario is defined in Bluetooth core specification.
Calculation:
Occupancy time of 31.6 seconds* = time domain slot length x hop rate / number of hopper channel / 79 /x 31.6
Ex.) for FHSS mode Channel Low,3- DH5 = 2.880ms x 1600/ 6/ 79 x 31.6 = 307ms
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4.4.4 Trace data

FHSS
[DH5]
Channel: Low

a Mirl 255 ms

Ref 10 4Bm -8.87 4B
sPaak [ T
Log

18
4B/

Rreen 28 dB

-Harker A
2.880000000 ms
-0.87 dB

LaFv

Hl 52

53 V5
AA|

Bl

Fon iyt

wholvd el g

Conter 2,402 000 GHz
Res BH 1 M4z

Span B Hz

VER 1 MHz Sweep 1O ms (100 prs)

Channel: Middle

a Mirl 253 ms
Ref 19 dBm Areen 28 dB -85 4B
sPaak
Log 18 1
18
a6/
Marker &
| 2.660000000 ms
Lafv | -0.88 dB
Wl 52
53 5|
AF|
EF): |
Fun et i g e ity

Span @ Hz
imeeap 16 ms (1A81 prs)

Center 2441 000 GHz
Fes BH 1 MHz

Channel: Hiﬁh

VBH 1 MHz

a Mirl 255 ms
Ref 18 dBm Areen 28 dB =0.43 dB
sPaak [ | I T
Log
1 e
dB/
Marker a
2.880000000 ms
Lafiv | -0.03 dB
Wl 52|
53 vs|
AR
E(EY |
P b hadfelp g

bbb g

Span @ Hz
Sweep 1O ms (10Q1 pts)

Conter 2,490 980 GHz

Res BH | MHz VEH | MHz

TUV SUD Japan Ltd.

[3-DH5]
o Aget |

a Mirl 255 ms
Ref 10 4Bm Areen 20 dB 8.15 4B
sPaak [ | - [

Log
18
4B/

-Harker A
2.880000000 ms
0.15 dB

LaFv
Wl 52|
53 V5
AR
Bl

Fiun Wby Vel tyndl

oy oo

Conter 2,402 000 GHz
Res BH 1 M4z

Span B Hz

VER 1 MHz Sweep 1O ms (100 prs)

a Mkrl  25% ms

'?;F 18 dbm Areen 28 dB B.24 dB
sPaak
Log i "
ig; ¥ SRR RpTRFIS RS-

Marker a [

| 2.890000000 ms |
LgfAv 8.24 dB 1
Wl 52 I
53 5| |

AR

Bf): | o
Flun | i AN b

Span @ Hz
imeeap 16 ms (1A81 prs)

Conter 2441 00 GHz

Bes BH 1 MHz VEH 1 MHz _

a Mirl 253 ms
Rof 18 dBm Aueen 28 dB 846 dB
oPaah — L 2R ool
Log
18 a5 i E
L Sy oy
4B/ L 1 1
Marker a
2.880000000 ms
v | 0.46 dB
Wl 52|
535
AA| |
E(F): | 1 i
Flun. b i i gy g i

o “Span @ Hz
“weep 18 ms (1A81 prs)

Center 2,460 000 Gz

Fes BH 1 MHz VEH 1 MHz
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FHSS_AFH
[DH5]
Channel: Low

Ref 18 dBm
sPaak [
Log

18

4B/

Arten 28 dB

iR

iMarker A
2.880000000 ms
Lofw | -B.87 dB
ul 52|
53 45|
HA

a Mkrl 258 ms

-0.87 dB

FTun

BlF: | : I |

Conter 2402 GO0 GHz N

Ras BH 1 HHz VEH 1 MHz

Channel: Middle

Rof 18 4Bm Artan 28 dB

ePaak | |

Log ]

(1 —

a6/ | I
Marker &

|2.890000000 ms
v | =001 dB
L 52|
$3 Wi
FAF|

Span B Hz
Sweep 18 ms (1081 prs)

a Mkl Z2.5% ms

-0.81 4B

Blfy | L |
WA 0

FTun

Conter 2,441 000 GHz

Hes BH 1 Hiz VEH 1 Mz

Channel: High

Ref 18 dBm

Atten 28 dB
sPaak | T

iR

iHarker a
2.890000000 ms
-.83 dB |

Lafy I
WL 52|
53 v5

AA|
Blfx |

WMWW

Span @ Hz
Sweep 1B ma (1001 pra)

a Mkrl  2.8% ms

-0.83 dB

G NTTrT——

Center 2400 000 Gz

Ras BH 1 HHz VEH 1 MHz

TUV SUD Japan Ltd.

T

Span 8 Hz
Sweep 18 ms (1081 prs)

[3-DH5]

& Mirl 2.3! ms

Ref 18 4Bm Atten 20 dB 893 dB
oPaak |
Log
18

1R
dB/ !

n
SRR .-

'Harker &
| 2.870000000 ms
0.93 dB

LaRy

3 H:i
Eli)

e - S

FTun

Center 2402 880 GHz
Res BN 1 HHz

Span @ Hz

WEH 1 Mz Sweep 10 ms (1081 prs)

a Mirl 2.3! ms

Ref 19 dBm Atten 28 dB 1.21 dB
fPeak|
0 | e ..
& | = T%*”f“ﬁ
\Marker a
|2.870000000 ms
LaAv 121 dB
W s |
53 |
. A [
(ik ] a |
FTun S‘WW JMW"W

Coanter 2441 088 GHz
Res BH 1 Hiz

Span B Hz

WEH 1 Mz Swenp 19 ma (1001 pra)

a Mirl 2’.3! ms

Ref 18 dBm Rtten 20 dB 0.88 dB
ePaak [ B i T
Log
18 Zh ;
B/ |

Marker &

2.870000000 ns
LAy | 18.88 dB
L 2|
§3 V5|

Gl [ |

ECF): WI 4 | ; ]
FTun ! ’!WM

Center 2400 GO0 Gz
Ras BH 1 HHz

Span @ Hz

WEH 1 MMz Sweep 18 ms (1081 prs)
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Japan
4.5 Maximum Peak Output Power
45.1 Measurement procedure
[FCC 15.247(b)(1)]
The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.
- Test configuration
EUT Power sensor
Attenuator / Power meter
Coaxial cable
45.2 Limit
0.125W or less
45.3 Measurement result
Date : 29-May-2019
Temperature . 234 [C]
Humidity . 51.4 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino
Battery Full
Center . Peak L
Packet Channel | Frequency Reading Factor Level Output Power Limit Result
type (MHz2) (dBm) (dB) (dBm) (MW) (mWw)
Low 2402 -2.05 10.63 8.58 7.213 =125 PASS
DH5 Middle 2440 -1.60 10.63 9.03 8.000 =125 PASS
High 2480 -2.46 10.63 8.17 6.557 =125 PASS
Low 2402 -2.21 10.63 8.42 6.952 =125 PASS
3-DH5 | wmiddle 2440 -1.86 10.63 8.77 7.527 <125 PASS
High 2480 -2.59 10.63 8.04 6.374 =125 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)
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4.6 Band Edge Compliance of RF Conducted Emissions
4.6.1 Measurement procedure

[FCC 15.247(d)]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting.(Setting suitable for measurement.)
b) RBW =1 % of the span

c) VBW =2 RBW

d) Sweep time = auto-couple

e) Detector = peak

f) Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.
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4.6.3 Measurement result

Date : 30-May-2019
Temperature . 20.8 ['C]
Humidity . 38.3 [%] Test engineer :
Test place . Shielded room No.4 Tadahiro Seino
[Hopping]
RF Power Band-edge Band-edge Difference .
Ptack:t Channel Fr(i'?/lt:_'ezr;cy Level Frequency Level Level (Iagnn:t) Result
yP (dBm) (MH2) (dBm) (dBm)
Low 2402.00 -1.25 2399.20 -64.68 63.43 At least 20dB below from peak of RF PASS
DH5
High 2480.00 -1.74 2486.50 -70.18 68.44 At least 20dB below from peak of RF PASS
Low 2402.00 -2.99 2399.75 -61.63 58.64 At least 20dB below from peak of RF PASS
3-DH5
High 2480.00 -3.63 2484.40 -69.89 66.26 At least 20dB below from peak of RF PASS
No Hopping]
RF Power Band-edge Band-edge Difference .
Ptack:t Channel Fr??/lt:_'ezr;cy Level Frequency Level Level (Iagnn:t) Result
yP (dBm) (MH2) (dBm) (dBm)
Low 2402.00 -1.91 2399.95 -56.91 55.00 At least 20dB below from peak of RF PASS
DH5
High 2480.00 -2.33 2483.55 -67.01 64.68 At least 20dB below from peak of RF PASS
Low 2402.00 -3.73 2399.95 -58.93 55.20 At least 20dB below from peak of RF PASS
3-DH5
High 2480.00 -4.08 2484.05 -68.37 64.29 At least 20dB below from peak of RF PASS
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4.6.4 Trace data

[Hopping]
Channel Low

DH5 3-DH5
Hkrs 2,399 29 GHz Hkrs 2,333 75 GHz
Ref 18 dBm Aren 20 dB -64.68 dBm Ref 18 dBm Areen 28 dB -61.63 dBm
sPaik -Peak | : P T
' Ity [IPYYPRVYY. | SNUTY Y VRV eewe
10 | Lllf J] ||'l. [I]"[ RJ” 'W 19 | phdagy o
4B/ | i 1! 4B/ | J
o | | ’I o |
-21.2 ol 238 s
dBm | 3 dBm | I
LgAw .—I..q.;-\-q.-mnnml—hu-\—-\um-_.j.ﬂh}\-l LgAv WMMM
n s wose | ' . "
Center 2,800 09 GHz Span 58 MHz Center 2,489 @8 GHz Span 58 MHz
sRes BH 189 kHz *UEH 388 kHz Sweep 4.3 ms (1901 prs) e*Res BH 109 kHz sUEH 388 kHz Sreep 4.8 ms (1001 prs)
Markar  Trace Type ¥ fixie fimplitude Marker  Trace Trpe X fxls fimplituda
1 1) Fraq 2.411 B0 GHz 1,28 dBm 1 1) Fraq 2.409 15 GHz -2.09 d8n
2 o) Fraq 2,400 00 GHz 67.25 dBn 2 1) Freq 2,408 B0 GHz -§5.41 dBn
1 1) Fraq 2,290 20 GHx ~BA.68 dOn 3 ) Fraq 2,399 75 GHz -61.63 dBn
Channel High
DH5 3-DH5
Her3 2.11'!! !1’! !!H: Hkrd 2454 29 GHz
Ret 18 dBm Arten 2@ dB -78.18 dBm Ref 18 dBm Aeren 28 dB -63.59 dEm
sPaak | ePeak | T2
Log Log | ;
W '.\J JJ ﬂp | bq l’ I,I wl 10 mwwwwwmw1
i @8/ | |
o o | |
-21.7 236 |
dfim ; dBim | L
LgFv SO - TS5 SR SR SO SR LgAv | m“%?n e A I
v s n s | ' ] )
{-nlrr 2,483 59 GHz Span 50 MHz Center 2.433 50 GHz Span 58 MHz
sfias BH 180 kHz ) *UEH 300 kHz _ Swaep 4.8 ms (1091 pts) eRes Bl 100 kHz sUEH 388 kHz Sreep 4.8 ms (1001 prs)
Markar Trace Type X Axig Amplitudae Harkar Tracs Typs X Axis Amplituda
1 1) Fraq 2461 90 GHz <174 dBu 1 o1y fraq 2.475 15 GHz -3.53 dén
2 1) Fraq 2.483 50 GHx 72,44 d5n 2 1) Fraq 2.463 58 GHz -71.19 dBn
3 1) Fraq 2.486 50 GHz =70.18 dBw 1 [*H) Freq 2454 40 GHz -59.89 dEn
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[No Hopping]
Channel Low
DH5

Hir3 2,393 95 GHz
Ref 10 dBm -56.91 dBm
sfaak [ N
Log
14
4B/

Freen 28 4B

o |
-21.9
dbm |

Ly S R RET S

SEas===

Span 58 MHz
Sweep 4.8 ms (1801 prs)

52
Conter 2,800 90 GHz

*Ras BH 184 kHz *UEH 300 kHz

Markar  Trace Troe ® el il it
1 (i3] Frag 2.402 B0 GHz -1.91 dén
H [ Fraq 20400 81} Gz 55,76 diim
] [ fraa 2,390 95 6Hz -E6.01 diin
Channel High
DH5
Hers 2483 ! GHz
fef 18 dBm Arren 28 4B -67.81 dBm
oPesh [— o
Log | @
18 |
4B/ II Ih
. k | I |
223 | B
dBm . M‘-/ : -
LaRAw ....-w--—q....m-.-.l'.d-«- s e i e AP pprsmg ot
Center 2,453 59 GHz Span 59 MHz
*Res BH 188 kHz . *UEH 288 Mz __Sweep 4.8 ms (1881 prs)
Markar Traca Trba X Ao Amplitide
1 (48] Frag 2,468 20 GHz -2.33 dim
2 {1 Fraq 2,483 50 GHz =67.13 din
3 oy Fraq 2:483 55 GHz =671 din

3-DH5

Hir3 2,393 95 GHz
Ref 18 dBm Aeen 28 4B -58.93 dEm
sPaak [ | T 5 =T
Log T
10 .
®/ (}

R e A

| y _
Lﬂm e i

Span 58 MHz
Sweep 4.8 ms (1801 prs)

]
4

*UEH 300 kHz

52
Conter 2,800 90 GHz
*Ras BH 188 kHz

Markr  Trace Troe X i fimplitud
1 a3 Frag 2,402 45 GHz ~3.73 d6n
3 (5] Fraq ol B0 GHz =59.25 dim
] [ fraq 2,390 95 6Hz 5,93 diin
3-DH5
Her3 2,484 95 GHz
Rof 18 dBm Aresn 28 4B -68.37 dEm
sPaal | ) F
Log T
o &
48/ | | L
Ot | IV ]|
dBn | T # Yoz | | |
LAy hoaMAmnd ot T A SR i
" s | '

Span 5 MHz
Sweep 4.5 ms (1991 prs)

Center 2,483 50 GHz
sUEH 388 kHz

Markar  Trace Trpe ¥ fxis fimplituda
1 iy Fraq 2,468 BB GHz -4.08 dEm
2 oy Fraq 2.453 58 GHz =60.72 dEm
3 1 Freq 2,454 85 BHzx -B8.37 dEm
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4.7 Spurious emissions - Conducted -
4.7.1 Measurement procedure

[FCC 15.247(d)]

The Spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured
b) RBW = 100 kHz

c) VBW =2 RBW

d) Sweep time = auto-couple

e) Detector = peak

f)  Trace mode = max hold

- Test configuration

EUT Spectrum
Attenuator Analyzer

Coaxial cable

4.7.2 Limit
In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

4.7.3 Measurement result

Date : 30-May-2019

Temperature . 20.8 ['C]

Humidity . 38.3 [%] Test engineer :

Test place . Shielded room No.4 Tadahiro Seino

Channel AE A7 Sl Results Chart Result

[MHZ] [dB]
Low 2402 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2441 At least 20dB below from peak of RF | See the trace Data PASS

High 2480 At least 20dB below from peak of RF | See the trace Data PASS
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4.7.4 Trace data

[DH5]
Channel Low
30 MHz-1 GHz

Hirl 4253 Mhz
Rof 18 dBm -78.58 dEm
sPaal | T
Log
14
B/

Freen 28 dB

] |

=228

dBm

LgAw . Py S
wosa

Start 8.8 MHz

o9

Stop 1,698 @ GHz

*UBH 380 kHz Sweap 92.73 ms (1681 prs)

1 GHz-5 GHz

Hel 18 dim
wFaak

Lifv st P

Wl s2l
Srart 1,008 GHz
#Res BH 188 kHz

Areen 28 dB
1

Hkr? 3324 GHz
=67,79 dBm

et

#UEH 300 kM2

= b ]

Stop 5,088 GHz
Sweap 3823 ma (1001 prs)

Markar  Trace Type  Axls fimplituda Harker  Trace Type ¥ Axle fimplituda
1 L8 Fraq 465.9 MHz -70.58 dBm 1 (3§ Fraq 2,404 Gz -2.01 diw
2 o Fragq 3,324 GHz -E7.79 dis
5 GHz-10 GHz 10 GHz-15 GHz
= Agilent
Mkrl 7060 GHz Hirl 14,309 GHz
Ret 18 dBm Arten 2@t 4B =67.14 dBm Ref 18 dBm Areen 28 dB =53.98 dBm
sPaak | wFagk
Log Log
18 14
4B/ 4B/
1] o |
=228 =228 :
dfim 5 dbim e
LgAv .uﬂmdwm e —— T b it .
n s | " s |
Stare 5,090 GHz Stop 10,080 GHz Searv 18,080 GHz Stop 15,880 GHz
shos BM 100 ki WEW 300 Wiz Swesp 477.9 ms (191 pts) Res BH 100 kiz UM 388 kHz Swesp 477.9 ms (1801 pts)
Horiar Trace Trpe K mase Pplit st Harker Trace Type X fxie Amplitude
1 o Frag 7,860 By -67.14 dbs iy Fraq 14,380 GHz -62.99 din

15 GHz-20 GHz

Hkrl 1 ! ,I',«ifl !ull;:

20 GHz-25 GHz

Hkrl 24 ,B! !ull;:

Hel 18 dim Areen 28 dB =65.37 dEm Ref 18 dbm Areen 28 dB =64,12 dEm
wFaak wFaak

Log Log

18 18

4B/ 4B/

o | o | I ]

-é2.ﬁ i -é2.ﬁ s
dl dl

1 J:':'\-' Bt At b bty A g bt g PURPI . a2 | j:':v | “W‘mwhwmhwummmﬂ'ﬁ’—mﬂﬁg--
vl S2 vl S2

Start 15,009 GHz
sRos BH 180 kHz

Harkar

Stop 28,868 GHz
Swaap 477.9 ms (1081 prs)

fmplituda
-85.07 dils

#UEH 300 kM2
Trace Tyoe

X Awin
(5] Fraq 19,390 GHz

Start 28,000 GHz
sRos BH 180 kHz

Harkar

Stop 25,000 GHz
Sueap 477.9 ms (1681 prs)

fmplituda
-64.12 diln

#UEH 300 kM2
Trace Tyoe

X Awin
(5] Fraq 24,8556 GHE
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Channel Middle
30 MHz-1 GHz

Ref 18 dBm Atean 20 4B -70.64 dEm
sPaak

Log

1@

dB/

Wl 5-2E L §
Stop 1898 8 GHz
sop 92.73 ms (1081 prs)

&
=754 dEn

5 GHz-10 GHz

Mirl 7.798 GHz

Rof 18 dBm Arren 28 4B -67.18 dEm
sPaak

Log

14

4B/

ol
-21.8
dBim

L L &

" %2
Srare 5,008 GHz
sflas BH 180 kHz

Harkar Track
1 oy

Stop 10,800 GHz

Sweep 4779 ms (1081 prs)
faphtade
-£7.18 dis

Tros

Freg 7.708 &y

15 GHz-20 GHz

Herl 16695 GHz
Rof 18 dBm -65.57 dEm
sPaak [ )
Log
18
4B/

Aeren 28 4B

o |
=218
dbim
LAy

o5
Srare 15090 GHz
#Res BH 108 kHz

Markar Tracs
1 (5]

Stop 29,000 GHz

Swasp 4779 ms (1081 prs)
Ampilituda
-£5.57 dfm

sUEH 308 kHz
X fels
16,695 Gz

Trps
Fragq
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1 GHz-5 GHz

Hkre 3.294 GHz
Ref 18 dBm Arren 28 4B -6&.11 dEm
sPaak &
Log
18

a6/

o
-21.8
dbm 2

LafAw N SRR .U PSR SRR, m—

W se|

Start 1,008 GHz Stop 5,800 GHz

*Ras Bl 188 EH2 300 kM= Swaap 3823 ms (1081 prs)
Marker Trace Type L] &
1 oy Fraq 2,440 GHz =177 dim
] oy Fraq 3.204 GHz =BA.11 din
10 GHz-15 GHz
Herl 13719 GHz
Rof 18 dBm Aeren 28 4B -64.16 dEm
sPaak [ -
Log
18
4B/
ol |
=218 i
dbim 2 =
LaFly fremnens s i s g e e et
vl os2
Seare 10,090 GHz Stop 15,009 GHz
#fos BH 108 kHz sVEH 308 kM2 Swaap 477.9 ma (1001 pea)
Markar Tracs Type K iy Amplitida
1 o Freq 13,740 Gz -64.16 dEm
20 GHz-25 GHz
Rerl 24,785 GHz
Rof 18 dBm Aresn 28 4B -63.57 dEm
wPaak | )
Log
14
B/
]
-21.3 :
dBm i T o
gAw
v s

Stop 25,000 GHz
Swasp 477.9 ms (1681 pts)

Amplituda
-63.57 dEn

sUEH 388 kHz
X fixis
24,785 Bz

[ TMarker  Trace
1 oy

Trbe
Fraq
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Channel High

30 MHz-1 GHz

Mirl 72206 MHz
Ref 18 4Bm -70.64 dBm
sPaak [
Log
1@
4B/

Atten 28 dB

1
e e e e

Start 38,0 MHz

sfos BH 100 kHz

[ toarkar  Tracs
i (¥ 5]

Stop 1088 @ GHz

Sweep 92,73 ms (1081 prs)
fimplituse
PG4 dEm

sEN 308 kHz
o fxig
722.6 Mz

Type
Fraq

5 GHz-10 GHz

Mirl 7225 GHz
Ref 19 dBm -66.67 dBm
Pk
Log
18
4B/

Arten 28 dB

o
-22.5

dBm °
PR T,

Lafv B b M i g

vl s2|

Start 5,008 GHz Stop 10,808 GHz

ofias BH 18@ kHz oUBH 388 kHz Sweep 477.% ms (1881 prs)
Markar Trace Tros Aapitiade
1 o Freg 66,67 dbim

15 GHz-20 GHz

Hkrl 15,785 GHz

Ref 18 dBm Ateen 28 dB -65.11 dBm
sPaak [

Log

18

4B/

ol

-22.5 .

dbim 2

Loy [ Rt i o R e f A et e S i

vl s2|

Start 15,008 GHz

sRos BH 109 kHz

[ Toarkar  Traca
1 [$ 4]

Stop 20,068 GHz

Swaep 4779 ms (1081 prs)
fimplituda
-E5.11 dBm

sUEH 308 kHz
X fely
15,786 Gz

Trpe
Fragq
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1 GHz-5 GHz

Mkr2 3.284 GHz
Ref 18 4Bm -68.48 dBm
sPaak [
Log
1@
4B/

Atten 28 dB

i

i
Lafw | Ly e .,W—?-mw-«—-»«mm._.w
vl 52
Start 1,009 GHz
#fes BH 109 kHz

Stop 5,080 GHz

sEN 308 kHz Sweep 3823 ma (1001 pra)

Markar Trace Type X Mzl Amplitude
i (¥ 5 Fragq 2,480 GHg 254 diEm
3 [F}] Frea 3,284 Gz =E0.48 dim

10 GHz-15 GHz

Ref 18 dBm Ateen 28 dB -64.83 dBm
sPaak [

Log

18

4B/

L

L

D et

&2
Stare 10,000 GHz
sRos BH 109 kHz
[ Toarkar  Traca
1 [ 5]

Stop 15,000 GHz

Swaep 4779 ms (1081 prs)
fimplituda
-64.03 dBm

sUEH 308 kHz
X fxly
14,320 Gz

Trpe
Fragq

20 GHz-25 GHz

Hkrl 247080 GHz

Ref 18 dBm Atten 28 dB =63.97 dBm
sPeak | .

Log

14

B/

o |
=225

dBm T i i I T g‘
i e A e o e R sy
Lgfv |

w2
Start 28,088 GHz Stop 25,880 GHz
Swesp 477.9 ms (1881 prs)

Amplituda
-63.97 dEn

eUEH 388 kHz
X fixls
24,768 Gz

[ TMarkar  Trace
1 oy

Trbe
Fraq
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[3-DH5]
Channel Low
30 MHz-1 GHz

Hirl 4557 MRz
Rof 18 dBm -78.58 dEm
sPaak [ T
Log
18
4B/

Aeren 28 4B

o |
=253

dBm 3
Lofv |

b 4

gmm_mmu_mm..u.-mm“

vl 52
Start 300 MHz
#Res BH 108 kHz

Markar Tracs
1 (5]

Stop 1008 9 GHz

Swasp 9273 ms (1981 prs)
Ampilituda
70.50 8w

sWEH 308 kM2
X Rsle
458,7 MHz

Trps
Fragq

5 GHz-10 GHz

Mirl 7.298 GHz

1 GHz-5 GHz

Hikre 3148 GHz
Rof 18 dBm -68.32 dEm
sPaak [
Log
18
4B/

Aeren 28 4B

1

o |
=253
dbim 2

.JMM‘%MHMM

LoAv i s

vl 52
Seare 1,009 GHz
#Res BH 108 kHz

Step 5,080 GHz
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[3-DH5]
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[3-DH5]
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4.8 Spurious Emissions - Radiated -
4.8.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209]

Test was applied by following conditions.

Test method
Frequency range
Test place

EUT was placed on

Antenna distance

Test receiver setting
- Detector
- Bandwidth
Spectrum analyzer setting
- Peak
- Average

ANSI C63.10

9kHz to 25GHz

3m Semi-anechoic chamber

Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
3m

Below 1GHz

Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
200Hz, 120kHz

Above 1GHz

RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
RBW=1MHz, VBW=1kHz, Span=0Hz, Sweep=auto
Display mode=Linear

Average Measurement Setting [VBW]
DUty Cycle Ton Toft 1/Ton . :
Mode (%) (us) (us) (kHz) Determined VBW Setting
Bluetooth 5.0 EDR 76.83 2885 870 0.347 1kHz

Although these tests were performed other than open area test site,

adequate comparison measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Broad-band horn
Antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height is
varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna, it is
positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated
for 360 degrees to determine the position of maximum emission level. The test results represent the worst
case emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are
allowed in order for them to warm up to their normal operating condition.

- Test configuration

Test room

Antenna

Measurement room

Spectrumanalyzer /
Receiver

Cable system

TUV SUD Japan Ltd.

Preamplifier
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4.8.2 Calculation method

[9kHz to 150kHz]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level

[150kHz to 25GHz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level

Example:

Limit @ 4804.0MHz : 74.0dBuV/m (Peak Limit)
S.A Reading = 49.0dBuV Cable system loss = 8.3dB
Result = 49.0 + 8.3 = 57.3dBuV/m

Margin = 74.0 - 57.3 = 16.7dB

4.8.3 Limit
Frequency Field strength Distance
[MHZz] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZz] 20logE [uV/m] 300
0.490-1.705 24000 / F [kHZz] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.
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4.8.4 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

23-May-2019

20.1 [°C]

42.1 [%]

3m Semi-anechoic chamber

24-May-2019

20.3 ['C]

37.3 [%]

3m Semi-anechoic chamber

28-May-2019

20.7 [°C]

47.6 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Japan

Test engineer
Tadahiro Seino

Test engineer
Tadahiro Seino

Test engineer
Tadahiro Seino
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Japan
[Transmission mode ]
[DH5]
Channel: Low
BELOW 1 GHz
sekerciokk RADIATED EMISSION - sketskekstoksk
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd. {(DATA Sheet No.01>> 28 May,2019 11:35

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : T.Seino

Model No. : KB46 Temp,Hum : 20.7[°C] 47.6[%]

Serial No. : N/A Notel :

Test mode : BT_DHb5_Tx_ch:Low Note2

[dB(u V/m)]

60 ‘ <FCC B_3m>
Limit(QP)

<01_.MHz_BT_DH5_Tx_Low>
Peak level(H,PK)
Peak level(V,PK)

Level

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.t Height  Angle
[MHz] [dB(1/m)] [cm] [* ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Japan
[DH5]
Channel: Low
ABOVE 1 GHz
sekeskiok  RADTATED EMISSTON - sksieksiekser
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <KDATA Sheet No.02>> 23 May,2019 15:51
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel :
Test mode : BT EDR_.DH5_Tx_ch:Low Note2
[dB(u V/m)]
120 r ! <FCC C_GHz_3m>
110 i Limit(PK)
F | Limit(AV)
100 | <02.GHz BT_DH5_Tx Low>
B } Peak level(H,PK)
90 | Peak level(V,PK)
E } Emission level(H,PK)
80 : Emission level(H,AV)
70 | !
o) = |
: 60 ‘ ‘ :
— r " 1
50 b ;
b3 I
40 [ |
30 :
20 | !
10 | |
ot | i i
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. £ Result Result Limit Limit Margin Margin Height Angle
P A A PK AV K AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m] [dB(uV/m] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [cm] ]
1 4804.000 H 48. 4 35.7 10.0 58. 4 45.7 74.0 54.0 15.6 8.3 136.0  356.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[DH5]
Channel: Middle
BELOW 1 GHz
sectolcilok . RADTATED EMISSTON - sketskekstokek
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.03>> 28 May,2019 13:03
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%)
Serial No. :N/A Notel :
Test mode : BT_DH5_Tx_ch:Mid Note2
[dB(z V/m)]
0 1 1 7] <FCC B.3m>
; ; i Limit(QP)
B | | [ <03_MHz_BT_DHb5_Tx_Mid>
50 | | - Peak level(H,PK)
i } } L] Peak level(V,PK)
“l s ]
. i | | o
N | | o
'-] I i | 1
20 % 1 1
: ‘%Wu“; : ‘
vy '{; |
o MM |
10 i
0 ;
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle
(MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Japan
[DH5]
Channel: Middle
ABOVE 1 GHz
skcioktok RADTATED EMISSTON - sketskeksiokek
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.04>> 23 May,2019 16:55
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.1[°C] 42.1[%]
Serial No. :N/A Notel i
Test mode : BT EDR_DH5_Tx_ch:Mid Note2
[dB(u V/m)]
T2 [ ; 1 <FCC C_GHz_3m>
110 - l l : Limit(PK)
E | | | lelt(Av)
100 L ‘ ‘ ‘ <04_GHz_BT_DH5_Tx_Mid>
F } ! } Peak level(H,PK)
90 - ‘ ‘ ‘ Peak level(V,PK)
| | i Emission level(H,PK)
80 F ; ; ; Emission level(H,AV)
70 l | l
] F | | i
& 60 [ = ‘ )
A [ |
50 M K
40 [ i | i
30 F ; ' ;
20 = | | ]
10 | | |
0c I ‘ i : i
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading (o Result Result Limit Limit Margin  Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [B(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(pV/m)] [dB(pV/m)]  [dB] [dB] [cm] 1]
1 4882.000 H 48.4 35.7 10.3 58.7 46.0 74.0 54.0 15.3 8.0 125.0 339.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[DH5]
Channel: High
BELOW 1 GHz
seiokiclek . RADTATED EMISSTON - stekstskersiok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{{DATA Sheet No.05>> 28 May,2019 13:27
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 57.6[%]
Serial No. :N/A Notel :
Test mode : BT_DH5_Tx_ch:High Note2
[dB(z V/m)]
ol <FCC B_3m>
- Limit(QP)
<05 MHz BT _DH5_Tx _High>
50 Peak level(H,PK)
Peak level(V,PK)
40
°©
z 30
—
20 -
10
0 L L L |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) et Height  Angle
[MHz] [dB(1/m)] [cm] ° 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Japan
[DH5]
Channel: High
ABOVE 1 GHz
seiokiolek . RADTATED EMISSTON - stekstskersiok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{{DATA Sheet No.06>> 24 May,2019 08:26
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.3[°C] 37.3[%]
Serial No. :N/A Notel ;
Test mode : BT EDR_DH5_Tx_ch:High Note2
[dB(x V/m)]
120 - ! Lo <FCC C_GHz 3m>
110 c ! ! C Limit(PK)
| o Limit(AV)
100 |- 1 e <06_GHz_BT_DH5_Tx_High>
! o Peak level(H,PK)
90 I | . Peak level(V,PK)
F | P Emission level(V,PK)
80 — ; —— Emission level(V,AV)
70
°
% 60
i |
50 [
40 1 — T
30 - 1 I
20 b | ——
10 - : -
I i I |
0 L j ! | |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading il Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK \
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [em] 1]
1 4960.000 V 48.8 35.6 10.3 59.1 45.9 74.0 54.0 14.9 8.1 127.0  350.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[3-DH5]
Channel: Low
BELOW 1 GHz
sodoliok . RADTATED EMISSTON - skeksioskeistor
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd. <<DATA Sheet No.07>> 28 May,2019 14:04

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : T.Seino

Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]

Serial No. : N/A Notel :

Test mode : BT_3DH5_Tx_ch:Low Note2

[dB( V/m)]

64 <FCC B_3m>
Limit(QP)

<07_MHz_BT_3DHb5_Tx_Low>
Peak level(H,PK)
Peak level(V,PK)

50

40

30

Level

20

10

O L
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) &t Height Angle
[MHz] [dB(1/m)] [cm] [* ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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Japan

[3-DH5]
Channel: Low
ABOVE 1 GHz

sefetokeklok . RADTATED EMISSION - skskskoksiokok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. <{{DATA Sheet No.08>> 24 May,2019 09:08

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.3[°C] 37.3[%]
Serial No. :N/A Notel 3
Test mode : BT EDR_3DH5_Tx_ch:Low Note2
[dB(u V/m)]
120

D <FCC C_GHz_3m>
110 — L ———  Limit(PK)
3 [ Limit(AV)
100 i — <08_GHz_BT_3DH5_Tx_Low>
Peak level(H,PK)
Peak level(V,PK)
Emission level(V,PK)
Emission level(V,AV)

90
80
70
60 |-
50
40 |

Level

30 F
20 |
10

! ! | |

0

1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]

Final Result

No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK
[MHz] [dB(puV)] [dB(pV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)]  [dB] [dB] [cm] ]
1 4804.000 V 49.8 37.0 10.0 59.8 47.0 74.0 54.0 14. 2 7.0 133.0  340.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Japan
[3-DH5]
Channel: Middle
BELOW 1 GHz
seriokiolok RADIATED EMISSTON  sketskeksioksk
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd. <KDATA Sheet No.09>> 28 May,2019 14:23

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : T.Seino

Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%)]

Serial No. :N/A Notel :

Test mode : BT_3DHb5_Tx_ch:Mid Note2

[dB(u V/m)]

60 <FCC B_3m>
Limit(QP)

<09_MHz BT_3DH5_Tx Mid>
Peak level(H,PK)
Peak level(V,PK)

Level

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c. Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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2

Japan
[3-DH5]
Channel: Middle
ABOVE 1 GHz
seickekoksk  RADTATED EMISSTON  skekskskskokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{KDATA Sheet No.10>> 24 May,2019 09:46
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.3[°C] 37.3[%]
Serial No. :N/A Notel i
Test mode : BT EDR_3DH5_Tx_ch:Mid Note2
[dB(u V/m)]
T2 [ ; 1 <FCC C_GHz_3m>
110 = l l : Limit(PK)
E | | | Limit(AV)
100 © ‘ ‘ ‘ <10.GHz BT 3DH5 Tx Mid>
F } ! } Peak level(H,PK)
90 - ‘ ; ; Peak level(V,PK)
; i i . Emission level(V,PK)
80 F ; ; ; Emission level(V,AV)
70 1 | 1
] F | | i
z 60 | ‘ |
A r Lo ‘
- M
40 | ] i i
30 F ; ' ;
20 | | ]
R s
0B ! ‘ i : ‘
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [B(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(pV/m)] [dB(pV/m)]  [dB] [dB] [cm] 1
1 4882.000 V 48.9 35.4 10. 3 59. 45.7 74.0 4.0 14. 8 8.3 134.0 308.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Japan Ltd. Page 430162




Document Number: JPD-TR-19109-0

2

Japan
[3-DH5]
Channel: High
BELOW 1 GHz
stk RADTATED EMISSTON - sketskeksiokek
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.11>> 28 May,2019 14:56
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum 1 21.7[°C] 47.6[%)
Serial No. : N/A Notel :
Test mode : BT_3DH5_Tx_ch:High Note2
[dB(u V/m)]
60 <FCC B.3m>
r Limit(QP)
[ <{11_.MHz_BT_3DH5_Tx_High>
50 — Peak level(H,PK)
r Peak level(V,PK)
40 -

30

Level

20 |

10

0
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz at the 3 meters distance.
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2

Japan
[3-DH5]
Channel: High
ABOVE 1 GHz
seiokolok . RADIATED EMISSION  skeksioksisiek
[ 3m Semi—anechoic chamber ]
TUV SUD Japan Ltd. <{{DATA Sheet No.12>> 24 May,2019 10:32
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 20.3[C] 37.3[%]
Serial No. :N/A Notel :
Test mode : BT EDR_3DHb_Tx_ch:High Note2
[dB(x V/m)]
e i T <FCC C_GHz_3m>
110 ; b ‘ Limit(PK)
F | | | Limit(AV)
100 f ; f <12_GHz_BT_3DH5_Tx_High>
- } ! | Peak level(H,PK)
90 F ~—— Peak level(V,PK)
F } ! : Emission level(V,PK)
80 - : ; : Emission level(V,AV)
70 —
T‘O I I I
g 60 Il " |
A ok i g
o MW
I }
40 1 1 |
30 —
20 1 l
| I | I
.
O ! A 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e T Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m] [dB(uV/m)] [dB(nV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [cm] ]
1 4960. 000 V 48.9 35.5 10. 3 59.2 45.8 74.0 54.0 14.8 8.2 129.0 346.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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2

Japan

[Receive mode]
Channel: Low

BELOW 1 GHz
stk RADTATED EMISSTON  sketskekstoksk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{{DATA Sheet No.13>> 28 May,2019 15:20
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator i T.5eino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]
Serial No. :N/A Notel :
Test mode : BT_Rx_ch:Low Note2
[dB(u V/m)]
a0 <FCC B.3m>
Limit(QP)

<13_.MHz BT Rx Low>
Peak level(H,PK)
Peak level(V,PK)

50

40 |-

30

Level

20

O L L L L L
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result
No. Frequency (P) c. Height Angle
[MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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2

Japan
Channel: Middle
BELOW 1 GHz
skl RADTATED EMISSTON  skekskeksioksk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <KDATA Sheet No.14>> 28 May,2019 15:44
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]
Serial No. :N/A Notel i
Test mode : BT_Rx_ch:Mid Note2
[dB(u V/m)]
0 B 3 11| <FCCB3m>
o o o o Limit(QP)
r | | Lo | | 1 1| <14.MHzBT_Rx_Mid>
- | | Lo ‘ ‘ L Peak level(H,PK)
r J ! Lo } ! by Peak level(V,PK)
b i g EREEER
r I I I ¥ I I I I I
40 - l i T l | R
Eo4 kb S
T‘v - I I I I I I I I I I
g 30 ; 1 0 l ] —
A r | | [ | | [
I I I I I I I I I I
I I I I I I I I [}
20 1 1 T 1 1
] | | ) I |
10 e
O L L i L L L 1 L L
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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2

Japan
Channel: High
BELOW 1 GHz
serdokiclok . RADIATED EMISSTION - skekstoksiskek
[ 3m Semi—anechoic chamber ]

TUV SUD Japan Ltd. <KDATA Sheet No.15>> 28 May,2019 16:05
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum : 21.7[°C] 47.6[%]
Serial No. :N/A Notel :
Test mode : BT_Rx_ch:High Note2
[dB(u V/m)]

60 1 11 <FCC B.3m>

Lo | Limit(QP)
N | | <15.MHz_BT_Rx_High>
50 ; ; Peak level(H,PK)
1 Peak level(V,PK)

40
s |
5 30 !
= |

20 | 1

10 ;

O |

30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 30MHz and 1GHz to 25GHz at the 3 meters distance.
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4.9 Restricted Band of Operation

49.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209]

Test was applied by following conditions.

Test method

Test place

EUT was placed on

Antenna distance

Spectrum analyzer setting

- Peak
- Average

ANSI C63.10
3m Semi-anechoic chamber
Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)

3m

Japan

RBW=1MHz, VBW=3MHz, Span=Arbitrary setting, Sweep=auto
RBW=1MHz, VBW=1kHz, Span=Arbitrary setting, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]
Mode Dut)E(y%ycle (E‘;”) (E‘gf) (1k/;;3 Determined VBW Setting
Bluetooth 5.0 EDR 76.83 2885 870 0.347 1kHz

Although these tests were performed other than open area test site,
adequate comparison measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Broad-band horn
Antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height is
varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna, it is
positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated
for 360 degrees to determine the position of maximum emission level. The test results represent the worst
case emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are

allowed in order for them to warm up to their normal operating condition.

- Test configuration

Antenna

TUV SUD Japan Ltd.

Test room

Measurement room

Cable system

Preamplifier

Signal Analyzer
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49.2 Limit

Emission at the boundary of the restricted band provided by 15.205 shall be lower than 15.209 limit.

4.9.3 Measurement result

Channel Frequency [MHZz] Results Chart Result
Low 2402 See the Trace Data Pass
High 2480 See the Trace Data Pass

49.4 Test data

Date : 11-June-2019

Temperature . 214 [C]

Humidity . 55.4 [%] Test engineer :

Test place :  3m Semi-anechoic chamber Tadahiro Seino
Date © 26-June-2019

Temperature ;201 ['C]

Humidity . 59.5 [%] Test engineer :

Test place :  3m Semi-anechoic chamber Tadahiro Seino
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Japan

[DH5]

Channel: Low

Horizontal

Peak Average

Spectrum Spectrum ([ Spectru (x) ) - (x) Spectrum 2 (X [ Spectru (x) ) - (x)
Ref Level 110.00 dBpv  Offset 5.0 d5 & RBW L MHz Ref Level 60.00 dbpy  Offset 6.10 3 @ RBW 1 MHz
s au 15dB ® SWT_ 40ms ® VBW 3 MHz _Mode auto Sweep s au 15 d8 @ SWT 125 @ VBW 1kHz  Mode auto Sweep
[@1rk viaw [@1rk viaw
M1 58.01 dBpY] M1 3.86 dBpY)
2373480 GHz 2424840 GHz
100 dey: m2[1] 56.74 dBpv S F— SR — _M2[1] +3.53 dBpv]
é\:muuuu GHz, 2.490000 CHz

1 74,000 dbys

70 dB /

an deys i
; /|
( |

50 By . b ¢ 54.000
o 1 54 m
A A s i L mentbasipainbBeniibhd LT

40 dep

30 dBy

20 dBy 40 dBy

30 dBp

CF 2.3625 GHz. 1001 pts Span 105.0 MHz | || CF 2.9625 GHz 1001 pts Span 105.0 MHz
e + e *
l ] Measuring... TTT] A P l ] Measuring... ITTT] A P
4

7

Vertical
Peak Average

Spectrum Spectrum ([ Spectru (x) ) - (x) Spectrum 2 (X [ Spectru (x) ) - (x)

Ref Level 110,00 dBpY  Offset 6.10 d3 & RBW 1 MHz Ref Level 60,00 dbpY  Offset 6.10 3 @ RBW 1 MHz

s au 15d8 & SWT__ 40 ms @ VBW 3 MHz _Mode Auto Sweep s au 15 dB @ SWT 125 @ YBW 1kHz Mode duto Sweep

[@1rk Viaw [@1rk Viaw

M1[1] 57.88 dBpV M1[1] l+a.85 dBpV]
2.316740 GHz| 449280 GHz|

100 ooy m2[1] 56.20 dBpY] S o | e— _m2[1] 43.41 dBpV,

21390000 CHz| .390000 CHz|

g

D1 74000 oy | clernrni e eliege
70 dBy H

50 deliy o . D1 54.000 diy
) ¥ / hu 2

50 diy

40 dBy

30 dBy

20 dpys 40 dBys

30 dep

CF 2.3625 GHz 1001 pts Span 105.0 MHz | || CF 2.9625 GHz 1001 pts Span 105.0 MHz
— —
l ] Measuring... TTT] i A P l ] Measuring... i.m A
4
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[DH5]

Channel: High

Horizontal
Peak

Spectrum 3

®

Average

Spectrum 4

I

Ref Level 110.00 dBu¥  Offset 6.20 d3 @ RBW 1 MHz Ref Level 60.00 dbuV  Offset 6.20 di @ RBW 1 MHz
s Au 15d8 w SWT  40ms w VBW 3 MHz  Mode suto Sweep s Au 15 db = SWT 125 w YBW 1kH: Mode auto Sweep
[@1rk Wiaw [@1rk Wiaw
mi[1] 59.39 dBpV mi[1] 44.13 dBpV
2.483700 GHz| 2.533320 GHz|
100 dey m2(1] 50.60 dBpY| W - S N— M2[1] 42.83 dBpv
2.483500 CHz| 2.483500 CHz|
o dB
80 dBL
70 dew
50 dBy 54.000
i i i T " ¥
50 dep
40 dey so -
dBpyy————————————— —————— ——— +———— 1 ke = =)
20 dBy B e B e -
30 dBp
CF 2.5115 GHz. 1001 pts Span 105.0 MHz | | CF 2.5115 GHz 1001 pts Span 105.0 MHz
e — * o —— — +
l ] Measuring... ITTT] A P l ] Measuring... TTT] A P
p . Spectrum3 (& p !

Ref Level 110,00 dBpY
o au

15 dB @ SWT

Offset 6.20 d3 @ RBW 1 MHz
40 ms @ VBW 3 MHz

Mode Auto Sweep

Ref Level 60,00 dBpV
o au

15 dB @ SWT

Spectrum 4
Offset 6.20 B @ RBW 1 MHz

125 @ YBW 1kHz Mode suto Sweep

I

L

TUV SUD Japan Ltd.

Epan 105.0 MHz
] Measuring.. (7] L] V]

[@1rk Viaw [@1rk Viaw
M1[1] 58.33 dBpV M1[1] 44.03 dBpV
2.508140 GHz| 2.549890 GHz|
100 ooy m2[1] 57.88 dBpY] b 1l T B — _m2[1] 43.97 dBpv
2.483500 CHz| 2.483500 CHz|
90 dey
80 dby
70 dBy
50 dBL i D1 54.000 dBy
R gkt L] o T L O il e ‘ 1
50 dBy
40 aBy so
30 dBp 5 Tt e
20 dpys 40 dBys
30 dep
CF 2.5115 GHz 1001 pts CF 2.5115 GHz 1001 pts
— —

Span 105.0 Miiz

7

L

] Measuring...

" (] P
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Japan

[3-DH5]

Channel: Low

Horizontal

Peak Average

Spectrum Spectrum ([ Spectru (x) ) - (x) Spectrum 2 (X [ Spectru (x) ) - (x)
Ref Level 110.00 dBpv  Offset 5.0 d5 & RBW L MHz Ref Level 60.00 dbpy  Offset 6.10 3 @ RBW 1 MHz
s au 15dB ® SWT_ 40ms ® VBW 3 MHz _Mode auto Sweep s au 15 d8 @ SWT 125 @ VBW 1kHz  Mode auto Sweep
[@1rk viaw [@1rk viaw
M1 58.27 dBpY| M1 %4.03 dByV]
2324810 GHz 2444350 GHz
100 dey: m2[1] Y 56.00 dBpY, S F— SR — _M2[1] 13.67 dBpV]
{2 390000 GHz| 2.490000 CHz
a0 deys ! \
80 By i
1 74.000 dBy l‘ P =
70 dew }
50 dEy ML o 54.000 dby
: " itk - i i e o | T
50 dep
40 di _
- !
30 dBp T = 1
¥ 5 s 3
20 dBy 40 dBy . -
30 dBp
CF 2.9625 GHz 1001 pts Span 105.0 MHz | | CF 2.3625 GHz 1001 pts Span 105.0 MHz
SRS — SRS *
l ] teasuring...  EERRAN A P l ] Measuring... ITTT] A P
Spectrum Spectrum ([ Spectru (x) ) - (x) Spectrum 2 (X [ Spectru (x) ) - (x)
Ref Leval 110.00 dBuv  Offset 5.0 d5 & RBW L MHz Ref Level 60,00 dbpY  Offset 6.10 3 @ RBW 1 MHz
s au 15d8 & SWT__ 40 ms @ VBW 3 MHz _Mode Auto Sweep s au 15 dB @ SWT 125 @ VBW 1kH: Mode Auto Sweep
[@1rk viaw @ 1Pk Max
M1l 58.55 dBpY] M1l b4.20 dBpv]
2.358480 GHz 2.421380 GHz
100 oy m2[1] 56.85 dBpV ) P | e— _m2[1] 13.74 dBpV]
90000 CHz| 2.490000 CHz
90 dey
80 diu!
DL 74.000 diy S — exlvosmnleaendserrenes
70 dep
ML
50 d s DL 54000 del
i [P T otk P AT PE— A AR Wi, v
50 deys
40 dbi 50 |
o |
30 dep Jf i
20 diys 40 dBys
30 dep

CF 2.3625 GHz 1001 pts Span 105.0 MHz | || CF 2.9625 GHz 1001 pts Span 105.0 MHz
— —
l ] Measuring... i TTT] A P l ] Measuring... i.m A 7

7 7

TUV SUD J pan Ltd Page 53 of 62




Document Number: JPD-TR-19109-0

Japan

[3-DH5]
Channel: High
Horizontal
Peak

Average
(s S e C b << 4

Spectrum 3 ®

I

Vertical
Peak

7

Average

[ e e e e S

Ref Level 110.00 dBu¥  Offset 6.20 d3 @ RBW 1 MHz Ref Level 60.00 dbuV  Offset 6.20 di @ RBW 1 MHz
s Au 15d8 w SWT  40ms w VBW 3 MHz  Mode suto Sweep s Au 15 db = SWT 125 w YBW 1kH: Mode auto Sweep
[@1rk Wiaw [@1rk Wiaw
mi[1] 58.67 dBpV | M1[1] 44.50 dBpV
2.489580 GHz| 2.516950 GHz|
100 dey m2(1] 57.05 dBpv| L - S N— _m2[1] 44.40 dBpY
2.483500 CHz| 2.483500 CHz|
o dB
80 dBL
70 dew /
My
50 dBy 1 54.01
bl s A TR " A, b I L Mk P
50 dep
40 dey S0 dBy
30 dBy < ]
20 dBy B e B e -
30 dBp
CF 2.5115 GHz. 1001 pts Span 105.0 MHz | | CF 2.5115 GHz 1001 pts Span 105.0 MHz
e - * e - *
l ] Measuring... ITTT] A P l ] Measuring... ITTT] A

Z

I

TUV SUD Japan Ltd.

Ref Level 110,00 dBpY  Offset 6.20 d3 & RBW 1 MHz Ref Level 60,00 dbp\  Offset 6.20 d @ RBW 1 MHz
s au 15d8 & SWT__ 40 ms @ VBW 3 MHz _Mode Auto Sweep s au 15 dB @ SWT 125 @ YBW 1kH:  Mode Auto Sweep
[@1rk Viaw [@1rk Viaw
M1[1] 59.34 dBpV M1[1] 44.49 dBpV
2.517790 GHz| 2.521360 GHz|
100 ooy m2[1] 57.32 dBpY| ] - S Pe— _m2[1] 44.36 dBpY
2.483500 CHz| 2.483500 CHz|
90 dey
80 diu!
70 dBy
s M1
N = W T m PR T
o B
40 dbi S0 dBy =
30 dBy e " ]
: < ]
20 dpys 40 dBys
30 dep
CF 2.5115 GHz 1001 pts Span 105.0 MHz | | CF 2.5115 GHz 1001 pts Span 105.0 MHz
— * —
l ] teasuring...  EEEAN A P l ] Measuring... ITTT] A
4
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Japan

4.10 AC Power Line Conducted Emissions
4.10.1 Measurement procedure

[FCC 15.207]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range : 0.15 MHz to 30 MHz
Test place : 3 m Semi-anechoic chamber
EUT was placed on : FRPtable / (W)2.0 m x (D)1.0 m x (H)0.8 m
Vertical Metal Reference Plane : (W)2.0m x (H)2.0 m 0.4 m away from EUT
Test receiver setting

- Detector :  Quasi-peak, Average

- Bandwidth © 9kHz

EUT and peripherals are connected to 50Q/50uH Line Impedance Stabilization Network (LISN) which
are connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power
cable is bundled in center.

LISN for peripheral is terminated in 50Q.

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated
with spectrum analyzer using peak detector. Maximum emission configuration is determined by
manipulating the EUT, peripherals, interconnecting cables. Then, emission measurements are
performed with test receiver in above setting to each current-carrying conductor of the mains port.
Sufficient time for EUT, peripherals and test equipment is provided in order for them to warm up to
their normal operating condition. If the average limit is met when using a quasi-peak detector receiver,
the EUT shall be deemed to meet both limits.

- Test configuration

Testroom : Measurement room
Vertical metal reference plane :
: Spectrumanalyzer /
LISN : Receiver
Cable system :
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4.10.2 Calculation method

Emission level = Reading + (LISN. Factor + Cable system loss)
Margin = Limit — Emission level

Example:
Limit @ 6.770 MHz : 60.0 dBuV(Quasi-peak)
: 50.0 dBuV(Average)
(Quasi peak) Reading = 41.2 dBuV c.f=10.3dB
Emission level =41.2 + 10.3 = 51.5 dBuV
Margin = 60.0 - 51.5=8.5dB
(Average) Reading =35.0dBpV c.f=10.3dB
Emission level = 35.0 + 10.3 = 45.3 dBuV
Margin = 50.0 — 45.3 = 4.7 dB

Japan

4.10.3 Limit
Frequency Limit
[MHZz] QP [dBuV] AV [dBuV]
0.15-0.5 66-56* 56-46*
0.5-5 56 46
5-30 60 50

*. The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.

TUV SUD Japan Ltd.

Page 56 of 62




Document Number: JPD-TR-19109-0

4.10.4 Testdata

sokskokok CONDUCTED EMISSION at MAINS PORT sokskokok
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. {<{Data Sheet No.16>> 7 June,2019 23:32
Company Name : KYOCERA Corporation Standard : FCC Part.15 Subpart C
EUT : Mobile Phone Operator : T.Seino
Model No. : KB46 Temp,Hum,Atm : 21.0[°C] 61.0[%]
Serial No. :N/A Notel :
Test mode : BT_EDR_Tx Note2
[dB(u V)]
s ‘ <FCC B>
r ! Limit(QP)
70 - ! Limit(AV)

<16_BT_EDR_2.4GHz_Tx>
Peak level(L1,PK)
Peak level(L2,PK)
Emission level-QP(L1)
Emission level-AV(L1)
Emission level-QP(L2)
Emission level-AV(L2)

Level

0.150 0.500 1.000 5.000 10.000 30.000
Frequency [MHz]

Final Result

—— L1 Phage —

No. Frequency Reading Reading c. Result Result Limit Limit Margin Margin

QP AV QP AV QP AV QP AV

(MHz] [B(uV)] [dB(uV)] [dB] [dB(uV)] [dB(uV)] [dB(uV)] [dB(uV)] [dB] [dB]

1 0.193 37.2 12.5 10.5 47.7 23.0 63.9 53.9 16.2 30.9

2 0. 299 33.7 15.:6 10. 4 44. 1 26.0 60. 3 50. 3 16.2 24.3

3 0. 395 31.9 13.6 10.4 42.3 24.0 58.0 48.0 15.7 24.0

4 0.499 31.0 8.8 10. 4 41.4 19.2 56. 0 46.0 14. 6 26.8

5 4.900 17.2 8.4 10. 7 27.9 19.1 56. 0 46.0 28.1 26.9

6 5.291 18.3 10.6 10. 7 29.0 21.3 60. 0 50.0 31.0 28.7

-—— L2 Phase —-

No. Frequency Reading Reading c. Result Result Limit Limit Margin Margin

QP AV QP AV QP AV QP AV

[MHz] [B(uV)] [dB(pV)] [dB] [dB(uV)] [dB(uV)] [dB(xV)] [dB(pV)] [dB] [dB]

1 0. 207 37.8 18.8 10. 4 48. 2 29. 2 63.3 53,3 15. 1 24. 1

2, 0. 307 34.5 18.0 10. 4 44.9 28.4 60. 1 50.1 15.2 21.'7

3 0. 408 32.7 17.2 10. 4 43.1 27.6 57.7 47.7 14.6 20. 1

4 0.510 31.6 12.8 10. 4 42.0 23.2 56. 0 46.0 14.0 22.8

5 4.901 31.6 17.9 10. 7 42.3 28.6 56. 0 46.0 13.7 17.4

6 5.295 31.8 19.7 10.7 42.5 30. 4 60. 0 50. 0 17,5 19.6
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5 Antenna requirement

According to FCC section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than furnished by the responsible party shall be used with the device.

The antenna is a special antenna mounted inside of the EUT. Therefore, the EUT complies with the
antenna requirement of FCC section 15.203.
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6 Measurement Uncertainty
Expanded uncertainties stated are calculated with a coverage Factor k=2.
Please note that these results are not taken into account when measurement uncertainty
considerations contained in ETSI TR 100 028 Parts 1 and 2 determining compliance or non-
compliance with test result.
Test item Measurement uncertainty
Conducted emission, AMN (9 kHz — 150 kHz) +3.8 dB
Conducted emission, AMN (150 kHz — 30 MHz) +3.3dB
Radiated emission ( 9kHz — 30 MHz) +3.1dB
Radiated emission (30 MHz — 1000 MHz) +4.9 dB
Radiated emission (1 GHz — 6 GHz) +4.8 dB
Radiated emission (6 GHz — 18 GHz) +5.1 dB
Radiated emission (18 GHz — 40 GHz) +5.8 dB
Radio Frequency +1.4*10°%
RF power, conducted +0.6 dB
Temperature +0.6 °C
Humidity +1.2%
Voltage (DC) +0.4 %
Voltage (AC, <10kHz) +0.2 %
Judge Measured value and standard limit value
Casel Sandard limit value

+Uncertainty -Uncertainty
Even if it takes uncertainty into consideration,

1
1
1
1
:
1 Measured value imi i i
PASS | a standard limit value is fuffilled.
Case2 :
I
1
i Although measured value is in a standard limit value,
! a limit value won't be fulfilled if uncertainty is taken into consideration.
!
Case3 i
1
_ Although measured value exceeds a standard limit value,
! a limit value will be fulfilled if uncertainty is taken into consideration.
1
FAIL —

i Even if it takes uncertainty into consideration,
a standard limit value isn't fulfilled.
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7 Laboratory Information

Testing was performed and the report was issued at:

TUV SUD Japan Ltd. Yonezawa Testing Center

Address: 5-4149-7 Hachimanpara, Yonezawa-shi, Yamagata, 992-1128 Japan
Phone: +81-238-28-2881
Fax: +81-238-28-2888

Accreditation and Registration
NVLAP
LAB CODE: 200306-0

VLAC
Accreditation No.: VLAC-013

BSMI
Laboratory Code: SL2-IN-E-6018, SL2-A1-E-6018

Innovation, Science and Economic Development Canada

Site number Facility Expiration date
4224A-4 3 m Semi-anechoic chamber 27-November-2020
4224A-5 10 m Semi-anechoic chamber No. 1 27-November-2020
4224A-6 10 m Semi-anechoic chamber No. 2 14-December-2019

VCCI Council
Registration number Expiration date
A-0166 03-July-2021

TUV SUD Japan Ltd. Page 60,0162




Document Number: JPD-TR-19109-0

Japan
Appendix A. Test Equipment
Antenna port conducted test
Equipment Company Model No. Serial No. Cal. Due Cal. Date
Spectrum analyzer Agilent Technologies E4440A US44302655 31-Jul-2019 02-Jul-2018
Attenuator Weinschel 56-10 J4180 31-Jul-2019 12-Jul-2018
Power meter ROHDE&SCHWARZ NRP2 103269 31-Aug-2019 01-Aug-2018
Power sensor ROHDE&SCHWARZ NRP-Z81 102467 31-Aug-2019 01-Aug-2018
Radiated emission
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2019 20-Sep-2018
Spectrum analyzer Agilent Technologies E444TA MY46180188 30-Apr-2020 16-Apr-2019
Spectrum analyzer Agilent Technologies E4440A US40420937 31-Oct-2019 12-Oct-2018
Signal analyzer ROHDE&SCHWARZ FSV40 101731 31-Dec-2019 07-Dec-2018
Preamplifier SONOMA 310 372170 30-Sep-2019 20-Sep-2018
Loop antenna ROHDE&SCHWARZ HFH2-22 100515 31-Mar-2020 07-Mar-2019
Attenuator TDC TAT-43B-06 N/A(S209) 31-Jul-2019 11-Jul-2018
Biconical antenna Schwarzbeck VHA9103/BBA9106 VHA91032155 31-Aug-2019 06-Aug-2018
Log periodic antenna Schwarzbeck UHALP9108A 0560 31-Aug-2019 06-Aug-2018
Attenuator TAMAGAWA.ELEC CFA-01/6dB N/A(S465) 31-May-2020 17-May-2019
Attenuator TAMAGAWA.ELEC CFA-10/3dB N/A(S503) 31-Jul-2019 11-Jul-2018
Preamplifier TSJ MLA-100M18-B02-40 1929118 31-Jan-2020 17-Jan-2019
Attenuator AEROFLEX 26A-10 081217-08 31-Jan-2020 17-Jan-2019
Double ridged guide antenna ETS LINDGREN 3117 00224193 31-Jan-2020 23-Jan-2019
Attenuator Agilent Technologies 8491B MY39268633 31-Mar-2020 08-Mar-2019
DRGH antenna A.H.Systems Inc. SAS-574 469 31-Aug-2019 24-Aug-2018
Preamplifier TSJ MLA-1840-B03-35 1240332 31-Aug-2019 24-Aug-2018
Notch filter Micro-Tronics BRM50702 045 31-May-2020 16-May-2019
SUCOFLEX104/9m MY30037/4 31-Jan-2020 16-Jan-2019
SUCOFLEX104/1m my24610/4 31-Jan-2020 16-Jan-2019
Microwave cable HUBER+SUHNER SUCOFLEX104/8m SN MY30031/4 31-Jan-2020 16-Jan-2019
SUCOFLEX104 MY32976/4 31-Jan-2020 16-Jan-2019
SUCOFLEX104/1.5m MY19309/4 31-Jan-2020 16-Jan-2019
SUCOFLEX104/7m 41625/6 31-Jan-2020 16-Jan-2019
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/V5.6.0 N/A N/A
Absorber RIKEN PFP30 N/A N/A N/A
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-NSA) 31-May-2020 14-May-2019
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-SVSWR) 31-May-2020 13-May-2019
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 30-Sep-2019 20-Sep-2018
Attenuator HUBER+SUHNER 6810.01.A N/A (S411) 31-Jan-2020 17-Jan-2019
Line impedance stabilization network \If\y(;)rrlltss’ul_ﬁjllectncal KNW-407F2 12-17-110-2 31-May-2020 16-May-2019
Coaxial cable FUJIKURA 5D-2W/4m N/A (S350) 31-Jan-2020 16-Jan-2019
Coaxial cable FUJIKURA 5D-2W/1m N/A (S193) 31-Jan-2020 16-Jan-2019
Coaxial cable HUBER+SUHNER RG214/U/10m N/A (S194) 31-Jan-2020 16-Jan-2019
PC DELL DIMENSION 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/V5.4.11 N/A N/A

*: The calibrations of the above equipment are traceable to NIST or equivalent standards of the reference organizations.
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Appendix B. Duty Cycle

[Plot & Calculation]

Sl A

& Her2 570 s
Ref 18 dBm Arten 200 B -3.89 dB
sFeak 30 2l )
Log & T
1a
dB/
.i 1
g
LgAv
HLos2 | -
Center 2,482 B8R GHz Soan @ Hz
Res BH & MHz o VEK & MHz _ Sweep 5 ms (1001 pis)
Harkar Trace Typa X Rxis Amplituda
1R 4 B Tima BEA pe -2.05 diis
la 1) Tima 2,865 nt -B.al dB
iR 1) Ting .54 ne -1,99 dEn
24 (%) Ting 878 ue -B.809 dB

Duty Cycle = Ton/ (Ton + Toff) = 2885[us] / (2885[us] + 870[us]) = 76.83[%)]
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